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Applicant Information (Z {5 B)
Applicant Name(Z L #.47) - PW. GRANT

Contact Person(Z4E\) : Xang Bingbing(ij7kvK)

Sample Information (B4 8)
Sample Description(££#4##ii) : One piece of navy composite fabric(— 3t SL# (0 & A ikl

Sample Quantity(FEéh3it)  © 40cm* Full width(40cm* 41 9%)
-The Information Provided By Client(%s /* $#2 4t (1115 &)
Style Name(#: %) : B-P-177-8 OMNITWILL
Colour(j5ift) : NAVY
- Sample Receiving Date(F¥: & Bl H 37) :2024-01-10
- Testing Performing Period(¥£ 5t &l H 311) : 2024-01-10~2024-01-11

-Sample photos or stickers are attached on the last page. (GEKFE &% B8 H 5 RE B ZE AR 25 I K R)

Test Performed (KR¥Hr4E) '
Judgement according to(i¥ 5 {4 ):NA
- Selected test(s) as requested by applicants. (<5256 SARYE & 2 ER 52 L TR A )

Pronounce (7 #) ext
The test report cannot be reproduced, unless in full. The report is invalid if the signature of authorized approve
the original stamp of testing and inspection is omitted or faked. The institution is responsible for all the informati
in the test report, except for the information provided by the clients. The institution completes the test according to
client's request, and the test results are only applicable to the samples as received. If there is any objection to the
test report, it should be submitted to the institution within 15 days from the date of issuance of the report.( K ill# %
ARGy ER, 2CERBRI. TG THAEAZE TR, BIREER, RmBEANERICKRRE AT TR &
DL R BAR & T B B T, /RS BRI ANURIES P ERERAET, KR4 ROUGER T W
RS XTI E AR FTHREERZ AR 156 AN mMANERE, @A T2, )
The test results and the conformity judgement of this report do not take the uncertainty of the test results into

account. (A5 5 A4S SRR AT & HEHE A H B IR RO HEE . )

United TestingSanicsd (Uahgely) Co., Ltd.(IL 5B R RS 4 A )
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Hihb: YUIRATIRMN T RIL IR IE # 1018 & No.1018, West Ring 2nd Road, Shengze, Wujiang District, Suzhou, Jiangsu

i i/ Postcode : 215228  H1ifi/Tel: (86 512)63081315/63081937 [ HIHi/E-mail: suzhoutesting @ fabricschina.com.cn
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--- Test Result (FR45R) -
1. Water Vapor Permeability(i%i81%) JIS L1099:2021 Method B-1(77% B-1)

Unit(347): <g/(m'-24h)>

WVP (% iR) 20800

Yohk: VAR IR RILDCR PR RITEEE 8 1018 No.1018, West Ring 2nd Road, Shengze, Wujiang District, Suzhou, Jiangsu
B %/ Postcode: 215228  Hiifi/Tel: (86 512)63081315/63081937 L [~ Mi%i/E-mail: suzhoutesting @fabricschina.com.cn
A 1 ARG P IFTEE R AR, BRI BERS 20 APUMHIRE P SR GERA VAR A, RRISROUE TR
. [}

BIRER: 3. ARNAR G AR EW], A sSCRmIBRS, KRG AN S AP “RSe RN I ARG 8. FuHBERSA Ri,
REFAR A A2 HLR 15 H W ARHLEIBR N, A28,
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Sample photos or stickers
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